
 

 

 
 

A MANN + HUMMEL Company 

  
Europe 
Germany: +49 611 962 6001 
Italy: +39 0721 1796201 
info@microdyn-nadir.de 
 

 
Americas 
USA: +1 805 964 8003 
Brazil: +55 11 3378 7500 
info@microdyn-nadir.com 

 
Asia 
China: + 86 592 677 5500 
Singapore: +65 6457 7533 
infochina@microdyn-nadir.cn 

 

   
MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

Technical Manual 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MICRODYN-NADIR 
 

MICRODYN BIO-CEL® MBR 

 

Design Guidelines 
 

 
 

 

 

 

 

   

 



 

 

     

 

 

     

  

 

1 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

 

  



Table of Contents 
[...]
pump, aeration blower, etc.) and located inside the same filtration tank. 

 Filtration Tank 

• Tank that contains only submerged membrane modules. A tank may contain more 
than one filtration line. 

 Flux 

• Refers to the specific flow rate through the total active membrane area, usually in 
units of L/(m2*h) [LMH] or gal/(ft2*day) [GFD]. 

 Fouling 

• Membrane surface area is covered with organic and inorganic matter 

• Typically results in a decline in membrane performance 

• May be partly removed by chemical cleanings 

• Distinction between inorganic (see Scaling) and organic fouling (see Biofouling) 

 Gross Flux (GF) 

• Measured as the attainable flux during filtration phase. 

 Irreversible Fouling 

• Foulants that cannot be removed by cleaning; membrane performance is 
compromised and may not be recoverable. 

 Laminate Sheet 

• Two membrane layers glued from both sides onto a spacer used as a permeate 
drainage layer. 

• Sheets are laminate cut to formats of different size. 

• Able to be backwashed due to unique drainage layer. 

 Maintenance Cleaning 

• Regular chemical cleaning for removal of fouling. 

• Scaling removal by acidic solutions (e.g. citric acid). 

• Biofouling removal by alkaline and oxidative solutions (e.g. sodium hypochlorite). 

 Maximum Day Flow (MDF) 

• Average flow rate that occurs over a 24 hours period with the highest flow based on 
annual flow rate data. 

Maximum Month Flow (MMF) 

• Average daily flow rate that occurs over a 30-day period with the highest flow based 
on annual flow rate data. 

 Maximum Week Flow (MWF) 

• Average daily flow rate that occurs over a 7-day period with the highest flow based 
on annual flow rate data. 

 Mechanical Cleaning Process (MCP) 

• Mechanical Cleaning Process with granulate inside membrane bioreactor for better 
mechanical cleaning efficiency and reduction of chemical consumption. 



 

     

 

 

     

  

 

8 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

Membrane 

• Selective barrier which is responsible for retention of solids bigger than the pore size. 

Membrane Surface Area 

• Area available for filtration process. 

Module 

• Unit comprising membrane and housing as well as diffuser and base frame. 

• One or more cassettes mounted to a module. 

Net Flux (NF) 

• Gross flux subtracted by regeneration modes relaxation and/or backwash. 

Peak Hourly Flow (PHF) 

• Maximum flow rate sustained over a one-hour period based on annual flow rate data. 

Permeability 

• Calculated as the flow through a specific surface divided by the applied pressure 
and required time, taken as flux divided by TMP and usually in units of LMH/bar or 
GFD/psi.   

• Indicator of filtration performance and is used as the optimum monitoring parameter. 

Permeate 

• Water treated by membrane process; clean water. 

• Also known as effluent or filtrate. 

Recirculation 

• Recycling of concentrate to the feed (e.g. filtration tank to aeration tank, aeration 
tank to anoxic tank for denitrification). 

Recovery Cleaning 

• Cleaning inside filtration tank or in an external tank. 

• Chemical can be added by backwash or directly into the tank. 

• Also known as intensive cleaning 

Regeneration Mode 

• Physical cleaning of membrane by backwash, relaxation, etc. to increase 
permeability again after filtration. 

• Part of production cycle. 

 Reversible Fouling 

• Fouling that is removable by regeneration modes. 

 Scaling 

• Inorganic precipitants that accumulate on the membrane surface membrane 

• Typically results in a decline in membrane performance 

• May be removed by chemical cleanings 

 Soaking Time 

• Period where the entire operation is stopped to allow chemical cleaning agents to 
diffuse into denser fouling layers to break it up. 

 Temperature Corrected Permeability 

• Permeability considering the effect of temperature on viscosity. 



 

     

 

 

     

  

 

9 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

 TransMembrane Pressure (TMP) 

• Pressure difference between the outside (feed/concentrate) and inside (permeate) 
of the membrane. 

 Turbidity 

• Cloudiness of fluid that is used as a permeate quality indicator. 

 Venting 

• Removal of air from the permeate line. 

 Yield 

• Calculated based on gross and net flux and taking operational cycle into account. 

• Also termed recovery. 

1.1.2 Biology 

Aerobic Zone 

• A zone in the bioreactor that is characterized by high levels of dissolved oxygen. 

• In this zone, the oxygen level is measured using DO meter and maintained at an 
optimal level by adding air. 

• Zone where nitrification takes place. 

Anoxic Zone 

• A zone in the bioreactor that is characterized by low levels of dissolved oxygen. 

• Zone where denitrification takes place. 

Bioreactor System 

• A system which supports a biologically active environment having both anoxic and 
aerobic zones used for treatment of wastewater.  

 

Biochemical Oxygen Demand (BOD) 

• Quantitative test measuring the amount of oxygen that is needed and consumed by 
the biology during digestion and is proportional to the number of organics in the 
wastewater sample. 

Chemical Oxygen Demand (COD) 

• Quantitative test measuring the oxygen equivalent to the organic material in the 
wastewater that can be oxidized chemically. 

Food to Microorganism Ratio (F/M ratio) 

• Parameter used for biological design showing the ratio of substrate present and 
available biomass and biological volume required for degradation of organic matter. 

• Also termed organic loading rate. 

Hydraulic Retention Time (HRT) 

• Retention time of water (permeate) inside the system. 

 

Membrane Bioreactor (MBR) 

• Combination of membrane separation process and biological treatment. 

• Decoupling of hydraulic retention time (HRT) and sludge retention time (SRT) due 
to membrane barrier. 



 

     

 

 

     

  

 

10 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

Mixed Liquor Suspended Solids (MLSS) 

• Weight of solids found in the sludge in biological and membrane tanks 

Sludge 

• The solids portion of the wastewater in biological and membrane tanks. 

• Also termed mixed liquor. 

Sludge Retention Time (SRT) 

• Retention time of sludge inside the system. 

  



 

     

 

 

     

  

 

11 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

2 Mechanical Pretreatment of Wastewater 

The selection of appropriate pretreatment processes is essential for the efficient operation of 
the downstream processes in any wastewater treatment plant. In membrane bioreactors 
(MBRs), the pretreatment processes are especially important as certain materials may 
exacerbate the fouling processes or even cause immediate damage to the membrane. 

Specific site parameters, such as size of plant, wastewater characteristics and variations in 
wastewater flow, determine the type and amount of pretreatment necessary for successful 
operation of the MBR. The complexity associated with additional pretreatment processes must 
be weighed against the advantages and possible disadvantages for the downstream 
processes, especially with respect to membrane fouling and membrane life. 

Typical pretreatment processes include: 

1. Coarse Screening 
2. Grit Removal 
3. Fat, Oil and Grease (FOG) Removal 
4. Primary Clarification 
5. Flow Equalisation 
6. Fine Screening 

Usually a combination of one or more pretreatment processes will be used depending on the 
size of the plant and the specific wastewater characteristics. 

A proper pretreatment will ensure very low levels of trash and other harmful material in mixed 
liquor. The quantity of debris and trash in mixed liquor can be measured by an analytical 
method known as “Sieve Test”. Routine sieve tests of mixed liquor are used to assess the 
performance of pretreatment systems. The sieve test should be used initially to commission 
and test the sludge before exposing the membranes to mixed liquor. It should also be routinely 
used to monitor sludge.  

The Sieve Test procedure is provided in Appendix: Sieve Test Procedures. 

 Coarse Screening 

Coarse screening refers to screens of 6 mm or larger and are available in different types and 
configurations. Systems using MICRODYN BIO-CEL® MBR membrane modules don’t have 
specific requirements for coarse screening. However, the use of coarse screens upstream of 
the plant may be beneficial, for example: 

1. Systems using BIO-CEL MBR modules require fine screening before membranes. 
Most fine screen suppliers require coarse screening ahead of their screen to 
minimize risk of frequent blinding of fine screens and overloading. This may also 
allow using smaller and less expensive fine screens. 

2. When a primary clarification is used ahead of MBR systems, coarse screens are 
often recommended by engineers before clarification. 

 Grit Removal 

Grit and sand are inert material and are removed using physical processes such as aerated 
grit chambers. The need for grit removal and its design is based on an assessment made by 
engineers for the entire wastewater treatment plant.  

However, fine screen suppliers may require grit removal ahead of their fine screens to 
minimize wear and tear. This should be discussed with fine screen supplier. In some rare 
cases, wastewater may contain very abrasive and sharp-edged material that are often 
considered the same as grit and sand and are damaging to membranes. The method to 
characterize the abrasive nature of wastewater is called “Gold Number”. 

The mixed liquor entering membrane filtration tank should have an acceptable “Gold Number”. 
The details are provided in Appendix: Abrasion Test and Limits for Use with Immersed 
Membranes. Again, this is not a common occurrence, but if wastewater is considered abrasive 



 

     

 

 

     

  

 

12 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

to membranes, then special attention should be given to grit removal to ensure these materials 
are removed as part of physical pretreatment. 

 Fat, Oil & Grease (FOG) Removal 

Wastewater may contain a certain amount of FOG and most municipalities have discharge 
limits for FOG. Systems using MICRODYN BIO-CEL® MBR modules may handle the typical 
FOG content found in municipal wastewater. However, significantly higher amounts of free oil 
may be fouling to membranes and should be removed prior to membrane filtration stage. 

FOG entering the MBR plant will normally form a scum layer in the biological tanks. This scum 
layer in biological tanks does not impact membrane performance. What is important is the 
leftover FOG and mostly free oil after the biological tanks entering the membrane filtration 
tank. It should be noted that FOG may also blind fine screens and the FOG content upstream 
of the plant is higher and the issue needs to be discussed with the fine screen supplier. The 
limits for FOG entering the MBR plant are listed below: 

 

Table 1. FOG limits  

FOG Limit Recommended 

FOG limit headwork - <150 mg/L 

FOG limit filtration tank <10 mg/L 

 Primary Clarification 

Although a number of benefits are offered, primary clarification is usually only economical for 
larger applications. Implementation of primary clarification depends on the scope and 
specifications of a project. 

 Flow Equalization 

Similar to conventional plants, flow equalization may be used in MBR plants to better respond 
to flow variations due to large short-term peak conditions. Flow equalization is suitable for 
large peak hourly to peak daily flow rates in small to medium size plants, but it is not practical 
for large plants (e.g. more than 50,000 m3/d) or when handling peak flow conditions for more 
than a day. 

In such cases, the alternative to equalization is to use additional membranes for peak events. 
This is a suitable option when there is not enough space for equalization tanks or when peak 
events are for longer periods such as seasonal peaks. The choice between flow equalization 
and extra membranes is an economical decision based on capital and operating costs based 
on engineering evaluation. 

 Fine Screening for MBR 

The fine screening is the most critical component in the MBR pretreatment process. The fine 
screens must be selected, designed, installed, operated and maintained properly to ensure 
sufficient protection of membranes over the life of the membranes. It is important to test and 
verify the performance of the fine screening system for both hydraulic performance and 
removal efficiency to ensure they meet design specifications.  

The fine screening requirements for systems using BIO-CEL MBR modules are as follows: 

• Minimum: screens with ≤ 2 mm (0.08 inches) square shape mesh or round hole 
openings. 

• Strongly preferred: screens with ≤ 1 mm (0.04 inches) square shape mesh or round 
hole openings. 



 

     

 

 

     

  

 

13 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

• The screen design, installation and operation should not allow overflow or bypass of 
unscreened wastewater to the MBR system. 

• Rotating brush screens are the preferred type of screens. In this design, the screen 
surface is attached to the screen frame and does not move. The wastewater passes 
through the holes of the screen and the rejected materials are removed from the 
screen surface using a set of rotating brushes. As the screen media does not move 
in this design, these types of screens do not have the problem that is often seen in 
regard to the failure of sealing of the gaps between moving parts. This is an important 
feature that prevents any bypass of unscreened wastewater through the moving 
parts of the screen. 

• It is best to add a flanged overflow connection to an upstream pump station or off-
line facility. This should not be connected to the MBR system. This is used to allow 
a controlled diversion of unscreened wastewater in case of a problem with the screen 
itself. 

• It is recommended to install a sufficient number of screens where maximum wet 
weather influent wastewater flow can be treated with at least one screen out of 
service. 

The screening requirements for industrial applications may be different from those for 
municipal applications depending on the nature of solids in wastewater and what needs to be 
removed prior to membranes. 

The purpose of fine screening is to remove the trash and other material that may accumulate 
within the membranes and on membrane aeration system causing severe solid build up and 
potential damages. A proper pretreatment ensures longer membrane life and less need for 
membrane maintenance. The mixed liquor sieve test is an essential test to ensure the 
concentration of trash and other harmful material in mixed liquor is sufficiently low and 
acceptable for membrane filtration. 

  



 

     

 

 

     

  

 

14 | 73 

           MICRODYN BIO-CEL® MBR Design Guidelines //  Revision: C // Date: March 06, 2019 

 

3 Basic Description of Biological Processes  

 Biological Processes in Waste Water Treatment 

The main biological processes used in MBR systems are as follows: 

Anoxic Zone: The primary function of the anoxic process is denitrification or nitrate reduction. 
In the absence of dissolved oxygen, the biomass oxidizes organics using available oxygen 
molecules from nitrate (NO3

-). The reaction reduces nitrate to nitrogen gas which is stripped 
out in the subsequent aerobic processes under aeration. 
 
Nitrate reduction (denitrification):   

NO3
- + Organic Carbon (e.g., Sucrose) → N2 + CO2 + H2O + OH- 

 
A mixer is installed in the anoxic tank to mix incoming screened wastewater with the mixed 
liquor returned from the aerobic tank at a predetermined recycle rate. This recycle rate is 